’

A A J A A A A

"3 9

10 - 2011
194061-1
Mitre Saw Stand Set

LT =
£ ;.----‘3‘) —
J “ \.‘-i

PP i
SR

;14

! ; Bpim

; Bidd




Item No. Part No. Description Q'ty Unit
1 265769-5 WING BOLT M5X15 2 PC.
2 345500-6 SUPPORT 2 PC.
3 252189-2 HEX.NUT M5 7 PC.
4 345501-4 STOPPER PLATE 2 PC.
5 265152-6 PAN HEAD SCREW M5X20 7 PC.
6 418846-4 CAP 4 PC.
7 165401-0 OUTER FRAME 1 PC.
8 154543-5 INNER FRAME COMPLETE 1 PC.
9 252191-5 HEX.LOCK NUT M10-17 2 PC.
10 257744-5 SLEEVE 10 2 PC.
11 267796-8 PLAIN WASHER 10 4 PC.
12 265525-3 HEX.BOLT M10X75 2 PC.
13 819173-6 MAKITA LOGO LABEL 1 PC.
14 345496-1 FIX PLATE 3 PC.
15 418847-2 FOOT 3 PC.
16 252651-7 NUT M12 1 PC.
17 266353-9 ADJUST BOLT M12 1 PC.
18 257947-1 STOP RING E-10 4 PC.
19 324531-8 SLEEVE 7 4 PC.
20 265527-9 HEX.BOLT M6X45 4 PC.
21 267795-0 PLAIN WASHER 6 4 PC.
22 252190-7 HEX.LOCK NUT M6-10 4 PC.
23 163452-7 LOCK PLATE COMPLETE 2 PC.
30 265769-5 WING BOLT M5X15 2 PC.
31 345502-2 SUPPORT PLATE 1 PC.
32 252188-4 HEX.NUT M8 4 PC.
33 265526-1 HEX.BOLT M8X55 4 PC.
34 781217-1 WRENCH 10-13 2 PC.
Cco1 847050-2 CARTON 1 PC.

*ltem No. 1 - 23 ... Stand Assembly (Part No. N/A)
*Item No. 30-34 ... Diagram not available

For Model: Makita Mitre Saw (LS1440, LS1221, LS1040, LS1013, LS1013L
LS1212,1.S1214, LS1214L, LS1016, LS1016L, LS1216, LS1216L, 2012NB, LXSL01Z, DLS713Z

2 Part No. 194061-1 (Updated:03/06/2015)



	194061-1 (OCT2011)



